


/600N

2023.05.25


李海永
单位部门，完整姓名，日期


{660

Neozaer 1 §7——= . 23})4 \692402
02412 892412
/esmz
856
— 12 £02359
/692390 02406 /692403
o il N : :
65 202 33— l
1
1345 1096
of
692401
a5 "5 fi& wE KE (m)
692390 2 1345
692392 4 843
3 692403 1 00
w240t 4 692404 4 00
92404 1
o / / ; i i
i 692359 8 132%82
8 GB/T12-2013-M8*35 16
9 GB/T16674-2016-N8%70 8
0 6B/T16674-2016-H8*100 2
GB/T16674-2016-M8%50 2
GB/T16674-2016-M8*15 10
6B/T6182-2016-H8 40
g / 69239 ﬁg 660
5 69240 093
6 6924 i3]
1 692411 i3]
of led |




10

P
MO

2023.10.16
oo
692435 Straw Box Assembly (210L)
NO. type English name QrY
1 692467 box cover 1
2 692219 handle 1
3 692221 box frame 1
4 692222 Support frame 1
b 692223 Support rod 2
6 692224 Nylon straw bag 1
7 111067 Rear handle 1
8 101703 Hub cover 1
9 (B-T818-M5X30 screw 4
10 GB-T818-M5X25 screv 4
11 (B6182-M5 nut 9
12 (B845-85-ST4. 8X30 screw 6
13 692539 achievement 1
14 692542 handle 1
15 (B-T818-M5X40 screw 1

10



李海永
单位部门，完整姓名，日期


10

692468 (210L)

692468 Straw Box Assembly (210L)

NO. type English name QTY
1 692467 box cover 1
— 2 692219 handle
3 692221 box frame
4 692222 Support frame
5 692224 Nylon straw bag
6 11067 Rear handle
@ i 101703 Hub cover
8 GB-T818-M5X30 screw 4
2023.08.16 9 GB-T818-MbX25 screw 4
10 (B6182-M5 nut 13
W 1 6B845-85-ST4. 8X30 screw 6
2 510002 Handle 1
3 510003 Handle 2
4 692661 aluminium alloy rod
5 692662 aluminium alloy rod 1
6 692663 lock catch 1
7 692664 Lock nut 1
8 692665 studdle 1
9 GB-T16674-M8x25 Hexagon flange bolt 1
20 692993 Support rod 1



admin
单位部门，完整姓名，日期


HHHHHHHD—H—H—H—‘OOHkL\DL\DD—NL\Db—b—kL\Dr—lb—kwi—kb—lr—l;r—H—kb—il—H—kr—ll—kb—lr—lb—k";L\DL\Di—b—L\DL\DL\DL\DL\ngklkr—‘i—mr—‘@r—lb—kb—‘r—lb—kr—ﬂ—kwwwwwme

2 J 4 D 10 11 12 13 14 15 16 17 18 19
692629 VH96 framework
NO, type English name OTY
] 221200 Gearbox ]
2 GB-T16674-M8X80 bolt 4
3 115041 Micro switch ]
4 B-T818-M3X20 SCTew 4
H GB-T889-1-M3 nut 6
6 (B-T6563-M8X20 screw 16
7 692108 18-inch tires 2 54
8 Y01209-5 key 2
9 (B896-86-16 Retaining rings 3
10 114058 Flat pads 2
11 692623 N-speed lever 1 o8
12 692625 N-speed springs 1
13 692611 Switch bracket R ] 5
14 692615 Main rack ] © 6
15 GB-T16674-N8X60 bolt 16 o ,,//////////ﬁ
16 6B6182-18 ut 34 < o 6
17 692642 Rubber protective cover 1 | <D R S e
18 692641 N-gear bushings 1| <D
19 Y01303 spring 2
20 692613 Switch bracket L 1
21 692602 Speed control pedal welding assembly 1
22 692609 Speed control linkage 1
23 692618 Gearbox bushings 4
24 692153 spring 1
25 GB-T16674-M10X75 bolt 1
26 (B6182-M10 nut ]
27 (B6182-M12 nut 1 | <D
28 112012 handle ]
29
30
31 6B-T6170-M8 nut
32 (B97-1-85-8 Flat pads
33 0501-8 R pin
34 692104 With wheels
35 692111 Bushings
36 (B8931-28 Retaining rings
37 6001-2R bearing
38 (6B-T16674-1-M8X45 bolt
39 692112 With wheels
40 692113 Bushings
4] (B-96-1985-8 Flat pads
42 GB-T 70. 2-M8X45 SCrew
43 A96 Type A V belt
44 692621 Brake lever assembly
45 692136 pedal
46 692135 16 pressure plates
47 692182 Brake pull cord
48 114003 Bushings
49 692141 Seat floor
50 115033 seat
h1 GB-T16674-M8X15 bolt
b2 (B-T-93-8 Bullet pads
b3 GB-T16674-M8X25 bolt
b4 692142 Spring top plate
b9 692143 Bushings
b6 692144 spring
b7 692146 Switch the contact plate
58 GB-T-2673-2-M8X100 SCrew
b9 692139 Switch bracket
60 115041 Micro switch
61 115042 Micro switch
62 B-T818-M3X30 SCTew
22 (B845-85-ST4. 8X9. 5 SCrew
65
66

692127 Right pedal bracket
692129 Right pedal bracket
692147 Right pedal
b7 692377 YH96 Right guard
68 692365 Protective cover small cover R
69 692183 Left pedal bracket
10 692184 Left pedal
71 692185 Left pedal bracket
12 692379 96-84 left protective cover
73 692366 Protective cover small cover L
14 (B-96-8 Flat pads
75 692157 P-gear bracket
76 692160 P-stop control bracket
11 692161 P-gear connection rod
78 114057 Bushings
79 (B-96-6 Flat pads
80 GB-T16674-M6X25 bolt
81 692239 Throttle handle
82 GB-T16674-M6X35 bolt
83 (B6182-M6 nut
84 (6B-96-5 Flat pads
89 0501-6 Q pin
86 692089 Turn up the rear stand
87 692085 Turn up the front bracket
88 692087 Linkage linkage
89 0501-10 R pin
90 (B-T-848-10 Flat pads
91 692095 bracket
92 692096 Turn up the lever
93 692181 Turn up the sheath
94 114017 Bushings
95 (B-T-5287-8 Flat pads 80 /11 /46
96 692097 Turn up the linkage
97 6B109-86- 8X16-H High wheel rivets
98 692237 Throttle controller
99 810015 Bushings
100 810016 Spring
101 GB-T16674-M8X35 bolt
102
103
104
105 692053 Spindle teeth 1
106 692054 axis 1
107 692057 Steering wheel sleeve 1
108 111303 steering wheel 1
109 111302 Steering wheel 1id 1
110 GB /T 96.1-8 Large washers 1
111 GB-T879-1-6X30 pin 1
112 (B-T-97-3-20 Flat pad 20 1
113 692051 Sca11%$ teeth ] ////,,———--\\\\\\
114 692055 Bushings ]
115 692058 Support seat | Hpups
116 GB-T16674-M8X40 bolt 2
R Sl 1 2022.12.29)
118 692339 Bushings ]
119 692060 Bushings I W
120 692227 Rotate bracket L ]
121 692228 Rotate bracket R ]
122 692628 Rear panels 1
123 692225 Suspension bracket 2
124 692380 Protection 2
125 692315 Hooking 1
126 GB T 14-M8 35 Carriage bolts 2
127 115031 Stroke switch ]
128 692045 Bracket square tube 1
129 692018 nut 4
2 3 4 D 10 11 12 13 14 15 10 17 18 19



李海永
单位部门，完整姓名，日期


692670 Chassis Assembly (YHIOT) =
NO. type English name
@ 28 %gg Ro]%ate thle; brﬁcke]f: R
otate bracket
2023.12.14 692093 Connecting rod
4 692297 nut
00/ O s
6 GB-52-M10 nut
6922 Connecting rod
6926 YHI07 chassis
69 Duct
69230: Duct cover
69122 3 inch hinge
(BB45-85-ST4. 8x9. b SCTews
(B845-85-ST4. 2x13 SCrews
692303 Rear wind duct
692304 Duct cover
692286 motherboard
113001 Housings
GB-1276-94-6207 bearing
GB-T893 1-1986-52 Retaining rings
114006 lade spindle
1 692299 Blade spindle R
22 692243 Blade pulley 130
23 114065 key )
4 GB TH287-1985-8 Flat pads 2
b 692176 bolt 1
(B-T16674-1996-HR¥20 holt 1
(B-T16674-1996-WBX40 holt 11
114066 Flat pads
9 692695 21 inch blade R
692288 Blade holder-R
Y01201-4 Blade holder
692694 21 inch blade L
101203 Blade gasket
4 3-8-24UNF-2B bolt
5 69217 bolt
6 69 Pulley bracket
69 spring
11 Bushings
9 69 With wheels
4 69 Bushings
(R-96-8 Flabt lms
GR-TlﬁQIﬁ-IQEE-F%MS 0lt
GB -198h- Flat pads
4 692081 Bushings
P> 692298 Hexagonal band HAA
4 692232 Pulley Timit Tever
03105 Plastic nut
48 03104 Vater interface
49 0 0-ring seal
50 69 Connecting rod
5l 69 Bushings
5 GB-T16674-H8X25 bolt
h3 692367 Chassis wheels
b4 692373 Axle bushings
55 GB-T16674-M8X100 bolt
h 692423 96 chassis protection
b 692424 06 chassis protection L



admin
单位部门，完整姓名，日期


10

\\ \ZA
N
NNETT
o\
R
N

AN

MO

oo

(2023.12.09)

\og/

092697

692697 Steering Mount Assembly

NO. type English name OTY
1 692022 Left bracket 1
2 6B-T-97-3-20 Flat washer 6
3 692544 15-inch tires 2
4 (B896-86 16 Opening retaining rings 3
D 692025 Bushings 1
6 692026 Rocker arm 1
T GB-T16674-1-M8X55 bolt 1
8 692019 Bushings 2
9 GB-T 70. 2-M8X25 bolt 2
10 (B6182-M8 nut 3
11 692024 Right bracket 1
12 692736 Front beams 1
13 692741 Connecting rod 1
14 692029 Bushings 1
15 (B-96-10 Flat pads 2
16 GB-T16674-M10X65 bolt 1
17 (B6182-M10 nut 3
18 692062 Spherical bearings 2
19 0692742 Steering linkage 1
20 GB-T2672-M10x35 bolt 2
21 GB-T6170-ML0 bolt 2

10



李海永
单位部门，完整姓名，日期


18

19

20

2023.10.16

—
N _“ 692730
692730 Exterior Electrical System
NO. type English naue QrY B remark
1 692201 Lead acid battery 124h
692499 Lead acid battery 15Ah
692498 Fizing rod
692497 Shields
Pad blocks
692203 amp
692168 Relays
692701 Lampshad
692702 Lanpshade R
692703
692704 Silo cover
692706 Compartment side cover L
692705 Compartment side cover R
(B-t845-85-ST4. 8X13 screw 41
692726 bracket
114057 Bushings
GB-T16674-M6X20 bolt
(B6182-M6 nut
(B879-86-6-23 Elastic cylindrical pins
69270 Operator panel
69130 Blade switch
21 69220 Push button switch
2 11503 Key switch
69130 switch
692209 casing
691285 Covered
69221 Panel base
69221 Rear base
(B-1845-85-5T4. 879 screy
69221 Center cover

o 692725

Center cover

WM FHEHLE (TH844/THS4AD/THI6A,/THIE)
AD/YHL07A/YHIO7AD)
Suitable for hydraulic models (VH84A/Y|
H84AD/YH96A/ THI6AD/YH107A/YH107AD)
TR THI0

692727

Harness Assembly (YH107)

Available for YH107

692728

Harness Assembly(YH107D)

ERTTHLON

692729

Harness Assembly(YH1074)

Availghle_for YH10TD
ER T

Availahle for YH107D

692731

Harness Assembly (YH10D)

EHFIHI07

30
692639

Side row harness assembly

Avail
& HF TH96AD/TH84AD
Availsble for YHIGAD/VH84AD

692640

Rear wiring harness assembly

ERTYHO6A/THB4A

692503

Rear wiring harness assembly

Available for YH96A/YHB4A
YH96/1H84

692502

Side row harness assembly

Avajlable for YH96/YH84
% FYH96D/YH84D

Available for YH96D/YH84D

692496

12V charger

692528

Quick wrench

692529

Snap

692732

Insulating pads

35 692619

Gear stickers

WEE THEHLE (YHS4A/YHB4AD/YHOGA/YHOE
AD/YHLOTA/YHL07AD)
Suitable for hydraulic models (YH84A/Y|
H84AD/YH96A/ TH96AD/ YH107A/YHI07AD)

692733

Insulating bracket

6B6182-H4

nut

692697

Clamps

692699

Drainage tubes

18

19

20



李海永
单位部门，完整姓名，日期


i 8 9 10
AN
B
N~ 092734 YH107/YHI0T7D
692734 power pack YHI107/YHI0TD

NO. type English name QTY remark

LCIPYIF Loncin Power ] bdbec (:
1 M8 Allen bolts 2 The power comes with muffler fix

ing bolts
2 692169 Power baseplate 1
3 GB-T16674-M10X40 bolt 4
4 692126 With wheels 1
H 692007 key 1
6 692002 Electromagnetic clutch |
1 692008 Bushings ]
8 GB-T-93-12 Bullet pads |
9 692179 bolt ]
10 692114 bracket ]
11 692102 With wheels ]
12 6202-GBT276-94 bearing )
13 GB T894 1 15 Retaining rings 1
14 B-T-93-8 Bullet pads ]
15 B-96-8 Flat pads ]
16 GB-T16674-M8X55 bolt ]
17 692009 Pover pulley limit Tever & | D
18 (B845-85-5T4. 8x9. 5 screw 14
19 (B-T16674-M8X60 bolt 4
20 GB-TH287-8 Flat pads 4
21 (B6182-M8 nut H
22 692137 Connecting rod ]
23 111145 Spherical bearings 1
24 111146 Spherical bearings |
25 GB-T-70-M8X30 screw 2
26 GB-T6170-M8 nut 1
27 111144 nut 1
28 114004 spring l
29 692065 fuel tank ]
30 692066 Fuel tank cover ]
31 692067 Rubber sleeve 4
32 (B-96-8 Flat pads 4
33 GB/T 5287-8 Flat pads 4
34 (B-T6563-M8X30 screw 6
35 692199 Stent R ] E
36 692200 Stent L ]
37 692188 vitta ]
38 692189 Tubing clamps )
39 692471 Throttle control pull wire |
40 692338 spring |
41 692696 silencer ]
42 692698 Muffler housing 1
43 692719 Belt guard R |
44 692720 Belt guard L ]
45 692721 Belt guard ]
i 8 9 10



李海永
单位部门，完整姓名，日期


	Blank Page



